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                       LAB N° 0045 L

BS 5852-1:197915066 UPHOLSTERY FURNITURE 
COMPONENTS: ASSESSMENT OF THE 
IGNITABILITY BY SMOULDERING CIGARETTE

.

Start date test

End date test

16/01/2025

17/01/2025

Small Test Rig and burnerInstrument:

Test carried out on Cover fabric

Pretreatment carried out None

Conditioning of sample 20 ± 5 °C,  50 ± 20 % u.r.

Testing temperature and r.h. 17°C - 47% r.h.

Ignition source source 0 (SMOULDERING 

CIGARETTE)

TEST RESULT SAMPLE PASSES THE TEST: 

PASS

Deviations from the method None

Annex n. 1F

Details of the test results related to each specimen can be seen in the annex of this test report.

BS 5852-1:197915076 UPHOLSTERY FURNITURE: 
ASSESSMENT OF THE IGNITABILITY BY 
MATCH FLAME

.

Start date test

End date test

16/01/2025

17/01/2025

Small Test Rig and burnerInstrument:

(*) = The tests marked in this way are not accredited by Accredia
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The Results contained in this Report refer only to the sample as received and to the objects tested and do not imply an approval of the tested product by the Laboratory of the Centro Tessile 
Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of the tests and therefore the 
Test Laboratory declines all responsibility.
This Report may not be reproduced in part, unless written permission of Centro Tessile Serico Sostenibile Srl Laboratory.
[C] = Information provided by the Customer, of which the Centro Tessile Serico Sostenibile Srl Laboratory declines all responsibility.
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                       LAB N° 0045 L

Test carried out on Cover fabric

Pretreatment carried out None

Conditioning of sample 20 ± 5 °C,  50 ± 20 % r.h.

Testing temperature and r.h. 17°C - 47% r.h

Ignition source source 1 (MATCH FLAME 

EQUIVALENT)

TEST RESULT SAMPLE FAILS THE TEST: FAILS

Deviations from the method None

Annex n. 2F

Details of the test results related to each specimen can be seen in the annex of this test report.

TB 117:201315066 UPHOLSTERY FURNITURE 
COMPONENTS: ASSESSMENT OF THE 
IGNITABILITY BY SMOULDERING CIGARETTE

.

Start date test

End date test

16/01/2025

17/01/2025

Mini Mock Up TesterInstrument:

Test carried out on Cover fabric

Pretreatment carried out None

Conditioning of sample 21 ± 3 °C,  <55% r.h.

Testing temperature and r.h. 17°C - 47% r.h.

Ignition source NON filtered standard cigarette 

SRM 1196

TEST RESULT FAIL

Deviations from the method None

Annex n. 3F

Details of the test results related to each specimen can be seen in the annex of this test report.

(*) = The tests marked in this way are not accredited by Accredia
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The Results contained in this Report refer only to the sample as received and to the objects tested and do not imply an approval of the tested product by the Laboratory of the Centro Tessile 
Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of the tests and therefore the 
Test Laboratory declines all responsibility.
This Report may not be reproduced in part, unless written permission of Centro Tessile Serico Sostenibile Srl Laboratory.
[C] = Information provided by the Customer, of which the Centro Tessile Serico Sostenibile Srl Laboratory declines all responsibility.
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Alessandra Barzaghi

The Laboratory Manager

Fausto Albonico

END OF REPORT

(*) = The tests marked in this way are not accredited by Accredia
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The Results contained in this Report refer only to the sample as received and to the objects tested and do not imply an approval of the tested product by the Laboratory of the Centro Tessile 
Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of the tests and therefore the 
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